Chain Saw MODEL 250

ILLUSTRATED PARTS LIST

JANUARY 1963

Page

The following pages contain an illus- Figure 1. Engine Exploded View - General ............ 2
trated parts list for the Model 250 Figure 2. Starter and Crankcase Cover Assemblies .... 4
Chain Saw. Due to small differences Figure 3. Oiler Tank and Fuel Tank Assemblies ....... 6
between saws, it is important that the Figure 4. Cover and Airbox Assemblies .............. 8
Serial Number of the saw be included Figure 5. McCulloch Carburetor Assembly ........... 10
whenever spare parts are ordered. Figure 6. Powerhead Assembly ..........ocvuuun.... il d
This will assure receiving the proper Figure 7. Bar, Chain and Clutch Guard Assembly ...... 14
parts. .

=Py McecCULLOCH CORPORATION
; S101l West Century Boulevard,
fom— IL.os Angeles 45, California

7/

COPYRIGHT — 1963 #60060
MCCULLOCH CORPORATION MANUFACTURER'S SUGGESTED LIST PRICE — S0 CENTS



Figure 1. Engine Exploded View - General



FIGURE 1. ENGINE EXPLODED VIEW—GENERAL

MODEL

250

;- Index Part _ Units
(1) No Number Nomenclature Per Assy
1 103729 Nut = Hex:=3/B~24 cosumnsaneyeng o e e M d en Bt G . 2
2 100006 Washer - Plain 3/8 inch........ ) S e e e 2
3 Guard Assy (See figure 7) ......... ARl et A i - St g st i b 1
4 Bar and Chain Assy (See figure 7) .....ovvvvvnnnnnn. R e e 1
5 102388 Screw - Hex hd 10-24 x 5/8 in. lg........... e T 2
6 103100 Lockwasher - No. 10 internal ..........covvivninrnnnnnrnnnnnen ot eriarars 2
51966 Muffler Assy.. : WA e R ; Sl e 1
7 101191 Nut—HexlO 24... .................... O R e 2
8 103361 Screw - Fil hd 10-24 x 1-5/8in. 1g, ....vvvvvnnonnnn, AR A AT 2
9 51975 Top:Assy ~iMuffler ' ooeveimaonieian TR RN Fr e 5 1
10 51968 Baffle - Muffler ............. 4R e N T o e bh R B W e a1 1
11 51975 Bottom Assy - Muffler .....cviiiriinerinnnnennnnas e A 1
12 36093A Gasket - Muffler ......... R R e S T e e T e e e e e e e e 1
13 Clutch, Sprocket, Drum and Bearing ASSY ..c..cvviiveeerrnrenrannnes 1
50060B CIAEch ASEY v i e e s et s S e et . 1
14 51468A Spring =iCIUECh “vvivoliiimaipsin nniniains L L e T R e 1
15 51464A ; Shoe - Clutch ............ AR PO AR R ol pes o BB £ 4
16 50144A : Rotor:Assy - Cluteh! i.ciovmivsmsannsmidn : S e e 1
17 53267 Washe PaatC Inte R et e e e T s e s 1
50129A Sprocket, Drum and Bearing ASsy .............. e T S R 1
18 50128 Bushing ..iseeeeniens L T LN R VS e e AR T 1
19 517758 . Sprocket and Drum Assy A S e e A B i e Arn Al 1
20 50132 Washer - Sprocket Assy............ e T o L : 1
21 100416 Screw - Filhd 1/4-20 X 1in. 1€, voverernronnnnna. e e e 1
22 101143 Nut - Hex 1/4-20 ............. P P o s e e St ae 3
23 102130 Screw - Hex hd 1/4-20 x 1-1/2 in. Yoo v e s 2
24 50215 (0 B e TR o ) oy s e e e P B R M LR o ol o 4 e s el 1
25 57133 Saddle - Frame ........ R A e TR e e e Ve 1
C \ 26 50062 Tngulators - Iranne e i S o i i S Taiatarel e e oA 3
2 X 27 53559 Frame and Grip Assy ..... O e s S e G e e e e e ety 1
28 559348 Cap - Fuel tank ...... R R e e SR 1
29 101348 SO RN e R e s L e L T Ees 1
30 57129 Cap —Oilfiller oo ki R e R 1
31 101148 SOMERInpE L ST, T R i s S 1
32 Oiler Tank and Fuel Tank Assy (See figure 3) ..o.vviinnnnnenn.. S 1
33 58166A Gasket -~ Bollom oo v e e st sy e v s s s 1
34 104815 Screw - Hex hd 10-24 x 7/8 in, lg. (SEMS) ...... e e 4
35 101191 Nl = Hex 10=2d S e T i e e i e Tt e e e 2
Z%—mdﬁ 104815 Screw - Hex hd 10-24 x '?/8 InE1E (SEMS) v isevinarismras S o i E e 3
37 101191 Nt = Hex d 0= e, O A e S B A e P 3
38 Starter Assy (See figure 2) ......civiiverinreiiienaneses Sl 1
39 50581A Guardi= Bawdust i, il v e s e e el Sl At e . 1
53488 Fan Housing ASSY. .t avve i s R e e s A le e e 1
40 110055 Screw - Fil hd 8-32 x 3/8 in. 12 (SEMB) s et avinue ssersistiti s st esstotots 1
s ] 53490 W ire A ey S O B O o e ) e = 1
e 4 2 59592 Contact - Switch ........ ST RS e e e el e e e B 1
4 59591 Base B witeh b, T e asbatens e R R e ‘ 1
44 57718 Buttoni= SwWiteh o el i S s e e e 1
X 45 Housing - Fan ....... +evvv.... (Order Fan Housing Assy #53488} 1
46 101179 Nut = Bex T8 s sms visad AR A i A T 1
47 101270 Washer - Special ........ T A A e e R T A U e 1
48 36144B Pin - Starterpawl ................ A aal B2 R A in el p e i el 2
49 50582 Spring - Pawl ......... S e e R S e e R S G 2
50 24093 Pawl = SEATEEY .o orie naiyscnininioes L D e S e D 2
51 48785A BlvwWheel ABsy woivo oo poems v s oy R e e e e faaEs aedsa 1
52 - 100199 Key - Woodruff #3 ......... B e e D S T 1
53 57565 Cover Assy - Sparkplug ............ AT T ol ST, Sy Mt s 1
54 102289 Screw. - Hex-hd 10-24 X 3/40n-JE. weviasveivnes ot s v s 4
55 102189 Washeri~ Plain #10 .. ... oviwmnrnsnseineoss L e T B S el et 3
( 56 55494 Screw = Selling i srr ek e e e e e 2
" 57 Crankcase Cover ASsy (SEe Figlte 2) ..l iwan s stnssisaios b ey 1
58 100882 Screw - Hex hd 1/4-20 x 3/4 in. B s T M U e Rl S e i e 2
59 100004 Washer = Plain 1/4 30 «vvaaaae oo sise s ST S e 2
#40060 This list is continued on page 5
12-62



MODEL
250

Figure 2. Starter and Crankcase Cover Assemblies
# 60060

4 12-62(7)



MODEL

250
FIGURE 1. ENGINE EXPLODED VIEW—GENERAL (CONT)

Index Part : Units
No. Number Nomenclature Per Assy
60 104335 Screw = Oval hdi0=2d:% =B A 300 18D o waidsinininiorete asiinse siaveisintsintsinistainteinie 1
61 101191 Nut - Hex 10-24 ........ T T e 1
62 50041 Brace - Handle . .ovmameecilsdn s e aliterite va sheice fabele s et iataer e ress 1
63 104138 Screw-Hexhd10—24x7/8in.1g. .......... 4
64 Cover and Airbox Assy (See figure 4) ............. e 1
65 Reed Plate Assy (See figure 4) ....vvvvveiiiiiiinnnan.n e I RN 1
66 57657 Insulator - Reedplate ............... ..., 1
67 Powerhead Assy (See figure 8) v eiviisiisiisisisesiasiososiesaas 1

FIGURE 2. STARTER AND CRANKCASE COVER ASSEMBLIES

Index Part Units

No. Number Nomenclature Per Assy
1 57232 Plate - Starter handle................. T T R ST A e 1
57117B el W v O e e S e e AR e e e o e s o S e oy 1
2 104396 ; Screw - Pan hd 10-24 x 3/4 in. lg. .......... S e S 2
3 57102 : Cover - Starter ..ovvvvvinrererens R e R 1
4 57231 ; Cup - Starter handle .............. AT T e vy e 1
5 57230 4 Handle - Starter ........ci0vinnvinn SR S e 1
6 101136 . Rivet: s i s e e R A TR Y L 1
7 28716 . Rope - Starter s.i.iveiiivina, R B e e st e L iR o 1
8 57535 : Bushing - Starter base ..... T e R A e e 2
9 57792 3 Drums=Starter ... .o R e e e e S s e e e 1
10 51665 4 Spring— Rewind i ninvmn s v B e T e 1
11 57790 . Ratchet = Starter .....ccvvivmvivivaiaion i S e Pl e 1
12 57103 ; Base - Starter .......c000un.. T et Nt S e et 1 M (e 1
13 50671 Retainer - Breaker cover ..... e e e S e SRR s 1
14 50588 Cover - Breaker box ............. T o e L e 1
15 50589 Gasket - Breaker box ....c.ovvevnnn., AT e e e e s 1
16 100251 Nut - Hex 8-32 ........... S S e s e e eata e ara e 1
17 100057 Lockwasher - No. 8 internal ..... e I e o e o by e i 1
18 50381A Insulator:= Breaker terminali. .l i aivmirmiaos avi e i 1
19 103672 Screw - Hex hd 8-32 x 1/2 in. 1g. (SEMS) ............. LR o P A 1
20 50076A BreakeY ASsy . vainciiGaimis e e e e S e e 1
21 50664 Felt Seal - Breaker box drain............ A e e R 1
22 103672 Screw - Hex hd 8-32 x 1/2 in. 1g. (SEMS) ............ S i e 1
23 50074 CoNdeNEeY) ©v.oueieiareniiesize s s e e R i s 1
24 51240 Gasket - Crankcase end COVET .....vvvvunn.. S Ra R A e TR . 1
25 100824 Bearing « Ball ..uceivivins oo SRR R e e e 1
5T126A Crankcase Cover ASSY vvvverrrerrnnnnenns e oy einiaalutesadE briateTy aies 1
26 50663 % Seal:— DIl ool vimmemnsesgiin R AR R T e e 1
27 54184 J WIDEr = Re b ot et dsees N e e o e o SR 1
28 101326 : Nut - Hex - 10-24 . o viavaiensisasi T P e E O A Trr S o A i W 2
29 ’ Cover - Crankease ............. (Order Crankcase Assy #57126A) 1

160060
12-62(1) 5



MODEL
250

Figure 3. Oiler Tank and Fuel Tank Assemblies

40060

12-42 @



MODEL

250
FIGURE 3. OILER TANK AND FUEL TANK ASSEMBLIES
Index Part Units
No. Number Nomenclature Per Assy
| 104396 Serew -~ Pan ha 10-24 X 3/4 dn: 180 4iiiniiinenimn it td 10
2 50514A Cover = Pueldanles ol vl o i i e e et T e 1
3 © 50034B Gasket—-luelitanict it a s N s 1
4 50124A Eilter = Fuel roina duidimismiid el arioshn S R e 1
5 50082 Hoge R e e L e, e N L TR st sl S e P 1
I 104395 Serew - Pan hd 10-24 % B/8 s g, i i 6
ki 100010 Pin o Cobter ... e e o i e e e G 1
8 57114A Coveri= Oilitanlliivnssioat e s aaDoucsl IEh SoRELE L i S 1
9 57152 Gasket — 00l Hank CoVer i o s i e i e e eea e e 1
10 101191 L e ey g L e e g e 3
11 55494 Serew Assy s iSealing s S 3
12 57T112A Tank = DIleF ., i s e s s D s e e T e e ey b 1
13 57279 Sereens=EOilan SN g ol R N R 1
14 57147 Gaskeb - OHlertankit o st S s o e v O ERe E 1
15 101056 S0 L 1
16 571482 Biston{=tOFlens oo ol oot & Sh i S SR o e 1
17 24104A Cupi~Oileriplstonit . ts iy el Dt S 1
18 18349A Spring = O1ler PIBLON oo iicurn i s et res sty e e e dst e s s 1
19 50340 S lEha SV A R IR e A S Tl e o i R il R 3
20 50569 SCIEW AERY ~ BealIng s a e e e e e e 1
535563A 11151 B8ty ) o X1 SO R i o e R e 1
21 57217 : Bolt = By T oUn N G e e e 2
22 51439 Lockplate | vt it s i i e e R e e e 1
23 28042 Lubersilue]those Re A St R R e e 1
24 1100565 Screw - Fil hd 8-32 x 3/8 in. T2 (SEMS) e ey e e 1
25 51941 Retainer = Ballto o o ety st m e b i e 1
26 51945 Springd QUL e byt e i R e 1
27 100549 BEIl = A8, Al (o inait it o e e e e e 1
28 51943 Seab B |y a Ly e e L I SR 1
29 57595 Plupe e e e T S e e e 1
30 TankisdRuelis LRl WL sl (Order Fuel Tank Assy #53553A) 1
#60050
126-626® 7



MODEL
250

Figure 4. Cover and Airbox Assembly -

# 40040
8 12-62(7)



FIGURE 4. COVER AND AIRBOX ASSEMBLY

(’1 Index Part

./ No. Number Nomenclature
Al 58973 Plate - Name ........... el Al e aialwirintererasete itacovasy 1
50822 Cover Assy - Aircleaner ............... e U e 2 1
2 50674 - Nut - Air:cleaner attachment ....... I s e R S e 1
3 Cover - Aircleaner .......oocvu... e i {Order Assy #50822) 1
4 55497 Screen - Air cleaner ........... e et Te e e e e AT S T e 1
5 102121 Screw - Hex hd 1/4-20 x 7/8 in. 1g .......... SRRl e 2
6 50123B Gasket ~Carburetor ... i siins oy T I Tt ST S 1
v 53189 Adapter - McCulloch carburetor .......ocovivvnnvannn. I e A s 1
AR 50123B Gasket - Carburetor flange ....... S R i Sy e n e 1
¥ 103242 Nt - Hex 1 /8-20 00 U Suanr oy o e e 2
10 50742 Clamipi=Iue]l HOSE . .ol vies siamiensiaiesinm TR T e e T L et 2
11 50097 Hose - FUel: vt evavivasinm s S e T A 1
’;7 12 103705 Screw - Hex hd 10- 32 X 3/8 in. lg ......... e P A o o e bl 2
¥ 13 103174 Lockwasher - No. 10 ...... R N e M WAt e s S 2
‘14 102189 Washer - Plain #10 ....... R T R e S e e 2
X 15 58922 Collectori Agayi= ENel ., L b i e e siatstolstes o A edh R e e TR e At ke e e g e e 1
X 16 58856 McCulloch Carburetor Assy (See figurel bl e G i n e i 1
17 50218A Grip - Handle .......... et ua e\ shane S e i e A e T 1
18 55449A Seal - Chain oiler push rod el e T P e e R R R 1
]9 57062 Piushrod - Qiler s viisn s SR e S s A e e 1
20 50591B BUbton = OL1eT . iv cienisiinisiinie. T NI R R AR o e 1
21 50591B e sButton~ Primercoaizhni s, e Lt ek T B LI et 1
7 123 53589A Rod - PHIGT . sinis oy ey SEAENEIE I e 5 1
57449D Airbox Assembly ................ T oy s P Rr s S e G 1
7.98 53277 . Grommet - Carburetor control .................. Zb A S 1
+ o 36499 . Spring - Throttle . .iwvivin cideisvanan it e 1
25 51561A A Grommet = Throttle . . . e v asliein e e D woery AT 1
7 26 53279A 3 Rod - Throttle .......... S Bl S R U A T 1
= 104501 4 Retainer = Pin ..vvvovusn T O e Ty s S T e e A i et 1
28 50507 2 Pin - Throttle trigger............. CEN g o (R B e T 1
29 50091B . Trigeer ~ Throttle ... o vasn it ossas e e s 1
30 103740 . Screw - Hex hd 8-32 x 5/81n o s e T e e T e 2
31 51480 : Plate - Lock .....:.: P e R AT RS s TR S S AR A e : 1
32 57658 , Clamp/— Reed: «..ian i ST S e S e 1
33 57654 : Deflector - Fuel............ o T RSN Seh a) SRy 1
34 51809A s Valve - Reed........... Ve rran R a e SO R U I s i syl 1
35 57656B S S Plate ~Regd ,nhene PO RS o G e RS e e 1
36 57145 : Gasket - Airbox .......... P o e P o e e s S 1
37 A N T Tl e e ot S s (Order‘Airbox Assy #57449D} 1

# 60060
12-62(1)



MODEL
250

Figure 5. McCulloch Carburetor Assembly

#4000
10 12-62(1)



MODEL

250
FIGURE 5. McCULLOCH CARBURETOR ASSEMBLY

P} Index Part Units
Cs‘ No. Number Nomenclature Per Assy
58856 Carburetor Assembly - McCulloch ....oveerenennennnnnn. e 1
1 110054 . Screw - Pan hd 6-32x 3/8in.1g. ..... R e e e e 2
2 53440 3 Bracket - Primer mounting .......... e S . 1
3 53449 : Primer Assy..... TR T MY Aty s AU v b iy S g . 1
4 101056 v CORTRING . L v e s e e e 2
5 59480 . Seat = PP I T VALVE L L i eisiararsiai e e e 1
6 100302 .., -Ball - Bteel 1/4 inch diameter ;i i it iiniineennnss 1
7 28754 . Spring - Primer ..... T e L o e 1
8 100283 . L S tevel TN e et Ao e O A e N N 1
9 104520 . Screw - 10-24 x 7/8in. 1g. (SEMS) ...ovvervrinnnnnrrnnns T ey 4
10 58965 4 Body Assy - Fuel pump ........vevvnn.. e e e T T 1
11 57277 " . Eilter:=WFuelipumpi. i c il i s i A O B 1
12 5T274A . Diaphragm Assy - Fuel pump .....ccveinnennnannnnns I 1
13 48901 5 Plate - Carburetor diaphragm ...........c.ovvivnnnnnn e ilsiete at
14 55067C s Diaphragm - Carburetor ......coiviieiienenenrnnnnenn. OO 1
7 15 53948 .« . Needle = Idle adjustment ... iiviiiiveivieiive v 1
- 116 53311 . Needle - Main adjustment ........ccveverennnrerernnnnnnns 1
17 104001 S NUORRIng I ol T s e el O e e 2
18 55397 . :Serew= Fil hd B-36 X' 15/18 In. 1€, .viivenmiinimae i v s 1
19 51705 . Spring - Idle screw .............. D T T e A e Lt T 1
20 104814 . Screw -4-40x 1/4in.1g. (SEMS) +.ovvvernnnennnnnn. il
21 53309 . Plate - Throttle ........ A R bt e L i e S 1
22 110055 < SBecrew--8-32X 3/8in. 1g. (SEMS) situev i 1
23 55082 5 Clip - Shaft ........ S e e T R S o It o S T B Tt R 1
24 53588 i shatt-Ehrottle s S e e e o O A T 5 1
25 104164 . Screw-Panhd4-40x1/4in.1g. .....00unvnn.. S e 1
26 1043056 . Pin = Lerer: ] ey i ot e R R i T 1
_ 27 55688 . Lever - Inlet control ............. VeVl v i s P 1
) 28 57172 . Spring - Inlet control ........ BB e SRy 1
= 29 55476A ;i Needle - Inlet control ...... O R T e S s R TS e ey 1
30 556475 .  Body - Needle ........... S s e e . 1
31 59480 4 Seat - Needle .......... & e T A e 1
32 55689 5 Washer - Valve seat ...... TN LTS e e e N SRR o S oy o 1
58852 . Body Assembly - Carburetor ........coivviiiiiinnnnnnennn. R 1
33 47523 . . Ao s At s L e R R e A T 1
34 102758 ; . Plug - Expansion ...... e e R TN o 0 1
35 104407 " . Plug - Expansion 1-inch ...... R S T SR R e 1
36 55690B : 3 Seal - Capillary, large ........... Aot f ek Tl R R 1
37 55062A : ? Bushing i sosasni, B e T e T S A O e . 2
38 48611 . e 0S ST L e Wi 3 e AL TR I ) S e P e e 1
> X 39 : s e BOAY e s e sivevers... (Order Body Assy #58852) 1
£
)

#0060
12-62(1) 11



 MODEL

250

12

Figure 6. Powerhead Assembly

¥ 60060
12-62(0)



MODEL

250
FIGURE 6. POWERHEAD ASSEMBLY

Index Part Units

No. Number Nomenclature Per Assy
1 104138 Screw - Hex hd 10-24 x 7/8 in. lg. {SEMS) Vinrean SR s e e s e 2
2 102189 Washer - Plain ........ LR T A R U D e e PR 2
3 51253 Retainer - Coil ........ e T e e DTN T T e s e e s s 2
4 51251 Lamination Assy ....... E e A N ey AP SR s e san i e e 1
55849A Coil and Terminal ASSY .. ivsivieerinncannsesnns RS et SR 1
5 101883 H Wire Assy = Ground . .....eeeeiecsnsesies L RO L Ty ey s P 4 1
6 57225 : Wire Assy = Primary .o it il ensions e T e AT e o 1
7 52547 ; Wire Assy ~ SparkipLug i e it s e e s e el 1
8 55060 2 . Boot = Spark DI - e cieeis s iaaters o CSRe e e TSR e e S o 1
9 55061 s . Connector ............ O A e T i 1
10 56617 . Nipple - Spark plug wire ....... A e e SR e e e 1
11 Coil AsSy ...............Order Coil and Terminal Assy ='ﬁSS‘éQA) 1
12 Plug Spark 14MM ........... ST e s e S et 1
48695 P St OT AR By A N A v A e TR ai T e 1
13 48691 . Ring Set - Piston standard (2 rings) ............. R AaS AL Sl 5 g 1
14 101206 . BEArE ot s Wi TeTee e eTe Y s e e a iy e e we Sl 1
15 104378 . Bearing o el et R A O O s e B T P 1
16 : PASEON: o v e ssnanas (Order Plston Assy #48695) 1
17 55009A Connecting Rod Assy ............. e R e S A 1
18 104589 . Screw - Socket hd 10-32 x 0.552 in.1g. .......ccvvuiuvnnn. et 2
19 102742 g Roller - Needle ...... e R Y O e T OV e et P A PP 24
. 20 51209 Washer - Thrust ........... R e e iy L AR e R TR - 2
21 57198 RPin-= Pislon i civ i ol s S e e e e PN e LR e 1
22 50659 Crankshaft ...... et e e e e e T e I 1
23 55449A Washer - Felt ......... PR s s S ol e e L 1
58971 Cylinder Assy - Crankcase .....oevvevennnn.. St e A e 1
24 104128 q Seale=t il vt e o AT v Teel TP e ki e e S e e 1
25 104129 4 Bearing - Needle ....c.vvvvivncnnnnnns, ST S o e i 1
26 - 18556A . Retainer - Nut ...... ST AT ST s e e SRS e e 6
27 101143 ; Nut-= Hex:1/4-20 s i o, 0 vreswin e mn TS e R e A e e T i 6
28 28053 : Retainer - Nut ........... AR e e P TR A T 2
29 101326 . Nut - Hex 10-24 ....... Gy AT e e e R PP o S R e 2
7 30 Cylinder - Crankcase ASSY «..ooveenenn... (Order Assy #58971) 1

# 60060
12-62(1) ; 13



MODEL

250

CHAIN ASSEMBLY

1
TYPICAL McCULLOCH !
"SP AND SL* SERIES 10 ! g

14

Figure 7. Bar, Chain and Clutch Guard Assembly

# 50040

12-62(1)



250
FIGURE 7. BAR, CHAIN AND CLUTCH GUARD ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
53542A Clutch Guard Assembly .............. N o 1
1 100640 - Nut - 1/{1-—28 Taclefi i, e AR AR e B T i e ATeretolalatatera e, ST6Te 1
2 18556A . Retainer - Nut ................ S B ot T 1
3 52207C i Nut - Bar adjust............ S e e e 1
4 53853 . Screw - Fil hd 1/4-28 x 3- 15/161n Ig e e e 1
5 53854 tmardi==Clutehhnrhe vl e am it T A U e T e 1
6 Typlcal McCulloch “‘SP and SL” Series Chain Assy
7 . Master Pin
8 Rivet
9 Master Side Link
10 Side Link
11 Cutter - Left side
12 Cutter - Right side
13 Center Link
TOOLS AND ACCESSORIES
Part
Number Nomenclature
*51445A Wrench and Screwdriver Combination
*60059 Owner’s Manual of Operating Instructions
51443 Spike
36248 Wrench - Spark plug
18413A Feeler Gauge
102449 McCulloch Yellow Paint (12 oz spray bomb type can)
56409 McCulloch Qil (1 quart)
56404 McCulloch Qil (12 oz can)
56224 Chain Breaker - Rivet spinner
56250 Depth Gauge - 0.025 - 0.040
562561 Depth Gauge - 0.045 - 0.060
*Indicates items furnished with each saw.
OVERSIZE PISTON ASSEMBLY
Part
Number Nomenclature
48684 Piston Assy - 0.010 oversize
48692 Ring Set - Piston 0.010 oversize (2 rings)
48685 Piston Assy - 0.020 oversize
48693 - Ring Set - Piston 0.020 oversize (2 rings)
48686 Piston Assy - 0.030 oversize
48694 Ring Set - Piston 0.030 oversize (2 rings)
140060
126-626@) 15



